Proctor Silex
Small Appliance

Model #I2500 Proctor Silex travel iron

Here are the diagrams and repair parts for Proctor Silex I2500 travel iron, as well as links to manuals and error code tables, if available.


There are a couple of ways to find the part or diagram you need:

  • Click a diagram to see the parts shown on that diagram.
  • In the search box below, enter all or part of the part number or the part’s name.

Not all parts are shown on the diagrams—those parts are labeled NI, for “not illustrated”.

We encourage you to save the model to your profile, so it’s easy to access parts and manuals for your appliance whenever you log in.

For DIY troubleshooting advice and repair guides, visit our repair help section.

Save to my profile

Showing 10 of 32 parts

STORAGE POUCH (PURPLE)

#NI

All parts Diagram

Storage pouch (purple)

Part #991072

The manufacturer no longer makes this part, and there's no substitute part

KNOB, ADJUSTING (WHITE), INCLUDES REF. #2

#3

Replacement parts Diagram

Knob, adjusting (white), includes ref. #2

Part #990014

The manufacturer no longer makes this part, and there's no substitute part

Knob Retainer

#4

Replacement parts Diagram

Knob retainer

Part #990051

The manufacturer no longer makes this part, and there's no substitute part

SOLEPLATE, INCLUDES REF. #13

#17

Replacement parts Diagram

Soleplate, includes ref. #13

Part #990753

The manufacturer no longer makes this part, and there's no substitute part

Handle (White)

#5

Replacement parts Diagram

Handle (white)

Part #990020

The manufacturer no longer makes this part, and there's no substitute part

HANDLE (PINK)

#5A

Replacement parts Diagram

Handle (pink)

Part #990021

The manufacturer no longer makes this part, and there's no substitute part

HANDLE (PURPLE)

#5B

Replacement parts Diagram

Handle (purple)

Part #990022

The manufacturer no longer makes this part, and there's no substitute part

SCREW, COUNTERSINK HEAD, 1/4" LENGTH, MACHINED THREADS, BASE COVER TO SOLEPLATE (FRONT SCREW)

#6

Replacement parts Diagram

Screw, countersink head, 1/4" length, machined threads, base cover to soleplate (front screw)

Part #990055

The manufacturer no longer makes this part, and there's no substitute part

SCREW, COUNTERSINK HEAD, 1/4" LENGTH, STAINLESS STEEL SELF TAPPING, SEAL COVER TO RESERVOIR

#9

Replacement parts Diagram

Screw, countersink head, 1/4" length, stainless steel self tapping, seal cover to reservoir

Part #990700

The manufacturer no longer makes this part, and there's no substitute part

WASHER, LOCK (PART OF REF. #22)

#21

Replacement parts Diagram

Washer, lock (part of ref. #22)

Part #990756

The manufacturer no longer makes this part, and there's no substitute part